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A FoA s e A : ’ F 27} :
COMMODITY E.R.V. STEEL PIPE se H SxEAH Steel C:)I'p CUSTOMER PLESA
A E A Ay 4 o (F)M ot Ml & 7 & 7
SPECIFICATION' '+ API 5LB PSL1/ASTM A53B(2007) HEAD OFFICE “;* BONGNAE-DONG 1GA; JUNG-GU: -SEOUL, KOREA SHIPPER DUFERCO' SA
’ POHANG PLANT ;- 14-1, JANGHEUNG-DONG, NAM-GU, POHANG ‘
HEAT No. | e = 2 o2 % % QUANTITY ] o
NO. |:(BATCH.NO.) [~ ORDER-SIZE i F L E A o] FZFM/T) REMARK
*1 , PCS TOTAL LENGTH WEIGHT ;
17 (SH‘};{%%%) BBE u" X.0.500." X 6.120 M 30 183.600 M 19.717 |.CONFIRM. TO NACE NORM MRO175(LAST EDITION)
, , +ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
4-1030 . . +DSAW: CHEMICAL COl AND HARD
18 | (sH74132090)| ‘BBE 14 X.0.500 X .6.120-M 60 367.200 M 39.434 - CHEMI MPOSITION NESS ONLY
19 V(sfﬁffgszzfoo) BBE. 4" X0.50" = X6.120H 10 61.200 M 6.572
20 | (st a1o5070)| BBE. 10 " X.0.500 * X 6.120 M 28 171.360 M 13.974 ,
, : I » , THPACT
HYDROSTATIC VD[F|S|C|rRM|B|D|C|F|F|RF| ZINC COATING TENSILE TEST
- TEST I1|L|H|{O|EA[E|{R|R|L|L|EL TEST CHEN1CAL; COMEOSITICR (%) (Gage Length : 50mm) Pf‘g HirD-| meaT | PROTRCTIVE
Do) S MLk 2 ¥ TEIN LL A LR [ EAE NESS | TREAT| COATING &
HEAT NO 5 sec| R | . R 2| D e s ; D | TENSILE | YIELD | E.L |ENE-[SHEAR TEST | MENT | "LINING
: ANPT| K DE[T| Tl |1 ¢ |RrRT|WEGH OF ct|si'| un| P|'s |culNI|cr|MO|v:|cEQ ;
NO. | (BATCH NO.) £l LS|E & UTiN N | B | SE|ZINC CONT % ;’% E . " 1 | STRENGTH| STRENGTH RGY | AREA v
5 % psic (U U woll Sl sl I c.s{aLkl & 2 2l2]z2]2|3 % mre | gy |THICKT,
= o \ 0 M 1 i . i e F—
v Tl G N |causs| 3 G *4 | %5 | +6 57 #glsg| PSi | psi1hq0 fjould % *11
NE| 30 MAX [ 26| [ 120 |30 |30 |40[10040|15(80 ; 22
SPEC| 25 MIN : 60200 | 35500
a7l 4-1029 1990 |6 |G| 6 |G G u|as|arle2 [16]ia | ; , B e : ;
(SHJ4132080) : g Pofaef1s| 61 |18) 2 [1]|1]|2|m®|1| |T| 69320 | 53080 | 41 8 |G
» g | 2 ; po|as|as| 61|86 [1|afe|afa| |w| szss0 . ;
18|: 4-1030-. +| 1900 6|6 |6 |6 G. Ho|as|as|-62:|16la [ | | || : ,
(SHI4132090), ; P |14]|17| 62 | 16| 2 |TR| 1| 1 || 1| |T| 70340 | 53660 | 38 8 |G
Ly polaaf1z] 61 [17)6 [ 1|1 |mla| |{w| 78460
19| SB34327° | 1900 [ G| G| 6|6 G iER BT BN T T gl P O e cei
.| (SH74132100) : P18 2| 77 |17 6 |R|TR|1|R|1| |T| 72660 | 53800 |39 10 | 6
wa| G| wens i : P |19 2] 79|16 9 |1|1|R|TR[1| [W] 79620
20| -4-1029. .| ~1990. |-G [.G|-6 |G G, Ho|[15|17] 62 | 16| 4 | Ak ” ,
(SHJ4152070) : o Po[14f17| 63 |14| 6 |1]|2|2|m®[1| |T| 70770 | 52700 | 37 8. G
, P |16]|18| 63 |16 3 |1|1]1f1|1| [W| 76870
N“*l vy %
0.:.|'Refer:To:The Attached -H
T: | Section Designation ;E
L ,
S . “WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE "
urveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARD ACCEPTABLE, anager of Q.M Dept.

USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
OBLEMS . THERM ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT

(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

AND/OR MONETARY P

FUR’




